XJFH 251, JOHS AR5 B shHkeL %

T 6 x B & M

XJFH SERIES. JQHS SERIES PNEUMATIC WINCHES
CATALOGUE OF PART ASSEMBLY DRAWINGS



Al

jillls

5%,

ATRFER. #1275E, &HTXEEBFHRKERLEM. AEMRM T N EEEMHFRECRKRAAE, £A
EERAAREM, HAFETHNES. [MESEE

[

P =miER—B TA. APEWEE AR, R
R, RIEAFWERELIZ., #RFHFENLRE, TN BaEERKENSHANMTEMSE, BExTEMIRIIA 6t

ITERAREY, MAMAEME = RISEFREHA T, FH P RESERREAE.
Foreword
For the convenience of application and services by users, we compiled the CATALOGUE OF PART ASSEMBY

DRAWINGS for pneumatic winches. The Catalogue provides the assembling drawings and the part lists, which can help users
to know the structure of the product well. When purchasing parts, users may find the drawing numbers and descriptions of the

demand parts in the catalogue and fill in them after checking the catalogue.
In addition, thanks to users’ opinions and the development of techniques and materials, we shall continuously better and

improve the construction of pneumatic winches. However, we may only revise the catalogue timely. If users find differences

between the catalogue and the actual construction, please take its real construction as the standard.
T TR ESEENHERE RREMNHERE TN, HEFIANRERERNE, APILURERINERES, FEHA—

Bk, s



| |

|
1. 5 am 2. 8{F2m 3. BHztHEENNE 4. [FEBNME 5 EFER 6. IFPERR 7. BEREMK 8. EHIMER
9. JKEE 10. BEIFEZR

5t TBE S PEHER 4 ZEIMZE] (Section Drawing of Pneumatic Winches)

1. Air distributing assembly2. Cylinder assembly 3. Automatic rope guider assembly 4. Reel assembly 5. Clutch assembly
6. Gear drive assembly 7. Cover assembly 8. Base 9 . Brake assembly



XJFH-5/35-1000 fig 5 & A% (Air Distributing Assembly)

3



XJFH-5/35-1000 FiS SR FEHIPZATR

Fr R 5 % R B % IE o A=) % PR B I
1. XJFH-5/35-1001 LR RS 1 21. GB/T71-85 BRET M6X 18 1
2. XJFH-5/35-1002 pan iR 1 22. XJFH-5/35-1012 [IRaUEES 1
3. GB/T1096-79 B 6X18 1 23. XJFH-5/35-1016 e ARy 1
4, XJFH-5/35-1003 31 1R 1 24, XJFH-5/35-1200 PE IR 1
5. XJFH-5/35-1004 ik 1 25. GB/T5780-86 I M12X 140 4
6. XJFH-5/35-1005 WA 1 26. GB/T93-87 g M12 4
7. XJFH-5/35-1006 BT 1 27. XJFH-5/35-1013 | 1
8. GB/T880-86 54 10X45 1 28. XJFH-5/35-1014 ERE 1 2
9. GB/T91-86 FF 4 3.2X30 2

10. XJFH-5/35-1007 TiidE  (L=50) 1

11. XJFH-5/35-1008 W (L=60) 1

12. GB/T71-85 B2E] M6X 12 1

13. XJFH-5/35-1009 FHi 1

14. XJFH-5/35-1010 T s EE R 11/4 1

15. XJFH-5/35-1100 I 1

16. GB308-89 ER 013 1

17. XJFH-5/35-1011 i< i 5 1

18. GB3289.26-82 Wik G1127 1

19. GB3289.2-82 Lk G112” 1

20. XJFH-5/35-1015 B = ) i 2 1




Part list of XJFH-5/35-1000 Distributing Assembly

No. Code name Name Qty Remark No. Code name Name Qty Remark
1. XJFH-5/35-1001 Distributing valve body 1 21. GB/T71-85 Screw M6x18 1
2. XJFH-5/35-10002 Assigning valve cover 1 22. XJFH-5/35-1012 Distributing valve cleeve 1
3. GB/T1096-79 Key 6x18 1 23. XJFH-5/35-1016 Gasket 1
4. XJFH-5/35-1003 Assigning valve 1 24, XJFH-5/35-1200 Distributing valve core 1
5. XJFH-5/35-1004 Torsion spring 1 25. GB/T5780-86 Screw M12x140 4
6. XJFH-5/35-1005 Adjusting bolt 1 26. GB/T93-87 Washer 4
7. XJFH-5/35-1006 Connecting rod 1 27. XJFH-5/35-1013 Connect pin [ 1
8. GB/T880-86 Pin 10x45 1 28. XJFH-5/35-1014 Connect pin T 2
9. GB/T91-86 Pin 3x20 2

10. XJFH-5/35-1007 Spindle 1

11. XJFH-5/35-1008 Spring 1

12. GB/T77-85 Screw M12x20 1

13. XJFH-5/35-1009 Lever 1

14. XJFH-5/35-1010 Nut M42x2 2

15. XJFH-5/35-1100 Air valve 1

16. GB308-89 Steel boll & 13 1

17. XJFH-5/35-1011 Distributing valve cover 1

18. GB3289.26-82 Inner unit G1 1/2” 1

19. GB3289.2-82 Elbow G1 1/2” 1

20. XJFH-5/35-1015 Gasket 1




SiciR =K (Far—controlled valve assembly)

73

}

T

XJFH-5/35-FPF-1000 }



XJFH-5/35-FPF

—-1000 iz 5L

2 A E BRI AR

F¥ AV =7 % K B % E Fg AV =7 % PR B I
1. XJFH-5/35-FPF-1001 25 1] o) ¢ 1 21. XJFH-5/35-1103 ¥R 1
2. XJFH-5/35-FPF-1003 31 1 1 22. XJFH-5/35-1101 i 1
3. XJFH-5/35-FPF-1002 = 1 23. GB/T308-1989 Bk 1
4, XJFH-5/35-FPF-1018 48] 1 24. GB/T70.1-2000 IR M8X 15 4
5. XJFH-5/35-FPF-1019 it 1 25. GB/T93-1986 PE B 8 4
6. S7-003 R 1 26. XJFH-5/35-FPF-1017 R 1
7. GB/T879.4-2000 PAPE R4S 4 X 22 1 27.

8. SZ-004 BRI 1 28.

9. SZ-007 R # 1 29.

10. SZ-005 = 1 30.

11. SZ-006 i F 1 31.

12. JB/T7271.4-1994 WlEFHE A BRI M12X25 1 32.

13. GB/T70.1-2000 7S FHIRET M8 X 45 1 33.

14. GB/T97.1-2002 12 8 2 34,

15. GB/T93-1987 P A o S 2 ] 8 2 35,

16. GB/T41-2000 INFAIREE M8 1 36.

17. GB/T1191.1-2000 [F 44 B8 X 30 1 37.

18. GB/T70.1-2000 P 7S FIBET M8 X 35 1 38.

19. XJFH-5/35-1010 BREE 1 39.

20. XJFH-5/35-1105 ik 1 40.




Part |ist of XJFH-5/35-FPF-1000 Far—control led valve assembly
No. Code name Name Qty Remark No. Code name Name Qty Remark
1. XJFH-5/35-FPF-1001 Control valve 1 21. XJFH-5/35-1103 Block board 1
2. XJFH-5/35-FPF-1003 Distribution valves 1 22. XJFH-5/35-1101 Valve 1
3. XJFH-5/35-FPF-1002 Bushing 1 23. GB/T308-1989 Ball 1
4. XJFH-5/35-FPF-1018 Ring 1 24, GB/T70.1-2000 Bolt M8 X 15 4
5. XJFH-5/35-FPF-1019 End cover 1 25. GB/T93-1986 Spring washer 8 4
6. SZ-003 Connection shaft 1 26. XJFH-5/35-FPF-1017 Board 1
7. GB/T879.4-2000 Elastic cylindrical pind X 22 1 27.
8. SZ-004 Control lever 1 28.
9. SZ-007 Pul-out piece spring 1 29.
10. SZ-005 Bushing 1 30.
11. SZ-006 Handle 1 31.
12. JB/T7271.4-1994 Ball handle M12 X 25 1 32.
13. GB/T70.1-2000 Screw M8 X 45 1 33.
14. GB/T97.1-2002 Plain washer 8 2 34.
15. GB/T93-1987 Spring washer 8 2 35.
16. GB/T41-2000 M8 1 36.
17. GB/T1191.1-2000 Cylindrical pin B8 X30 1 37.
18. GB/T70.1-2000 Screw m8 X35 1 38.
19. XJFH-5/35-1010 Nut 1 39.
20. XJFH-5/35-1105 Spring 1 40.




28 29 30 3
~/Ah
1]
V
\

27

25

22
21
20
19
7
18
1A
16
\\

Bt (Cylinder Block Assembly)

tA
s

XJFH-5/35-2000 &I 4K



XJFH-5/35-2000 &I{kz

TR

o R 5 % PR & & I F g R 5 k4 x & % I
1 XJFH-5/35-2001a Tk 1 21 | XJFH-5/35-2018/2018a g 5 fr42: 130/135
2 XJFH-5/35-2002 0 2 22 XJFH-5/35-2019a T 55 2 5
3 XJFH-5/35-2003 GRS 1 23 XJFH-5/35-2020 T 2 5
4 XJFH-5/35-2004 =S 1 24 XJFH-5/35-2021 HEFF 5
5 GB/T276-94 A& 6211 1 25 GB/T825-88 1247 M16X30 2
6 XJFH-5/35-2006 HEAH 1 26 XJFH-5/35-2024 #® 1
7 GB/T6170-86 2R M16 1 27 XJFH-5/35-2102 R 1
8 GB/T91-86 FFIES 3.2X30 1 28 GB/T5781-86 12 M16X40 12
9 XJFH-5/35-2008 R RS 1 29 GB/T93-87 g 16 22
10 HAIEE M27X 1.5 1 30 GB/T5781-86 2k M16X35 18
11 XJFH-5/35-2009 ¥R 5 31 B 16 8
12 XJFH-5/35-2010 TH%E 2 32 XJFH-5/35-1010 TR EE R 1 1/4 1
13 JB982-77 HEH 14 2 33 GB/T827-86 HET 3X3 2
14 XJFH-5/35-2012 aERHE RS 1 34 XJFH-5/35-2023 THRER 1
15 XJFH-5/35-2013 it % 1
16 XJFH-5/35-2014/2014a RELE 5 FL1%: 130/135
17 XJFH-5/35-2015 By 5
18 XJFH-5/35-2016a HHEZN 5
19 GB/T893.1-86 $4ikE 25 10
20 XJFH-5/35-2017a e 5

10




Part list of XJFH-5/35-2000 Cylinder Block Assembly

No. Code name Name Qty Remark No. Code name Name Qty Remark
1 XJFH-5/35-2001a Shell body 1 21 | XJFH-5/35-2018/2018a Piston 5 | Diameter: 130/135
2 XJFH-5/35-2002 Circulate ring 2 22 XJFH-5/35-2019a Cylinder cover cap 5
3 XJFH-5/35-2003 Copper cover 1 23 XJFH-5/35-2020 Piston pin 5
4 XJFH-5/35-2004 Liner 1 24 XJFH-5/35-2021 Connect rod 5
5 GB/T276-94 Bearing 6211 1 25 GB/T825-88 Bolt M16x30 2
6 XJFH-5/35-2006 Con pin 1 26 XJFH-5/35-2024 Packing &1 1
7 GB/T6170-86 Nut M16 1 27 XJFH-5/35-2102 Blow cover 1
8 GB/T91-1986 3.2X30 28 GB/T5781-86 Bolt M16x40 12
9 XJFH-5/35-2008 Balancing block 1 29 GB/T93-87 Washer 16 22
10 M27X1.5 1 30 GB/T5781-86 Bolt M16x35 18
11 XJFH-5/35-2009 Baffle 5 31 Washer 16 8
12 XJFH-5/35-2010 Oil plug 2 32 XJFH-5/35-1010 Supplying oil nut 1
13 GB/T982-77 Compound gasket 14 2 33 GB/T827-86 Rivet 2x3 4
14 XJFH-5/35-2012 Throwing oil plate 1 34 XJFH-5/35-2023 Name plate 1
15 XJFH-5/35-2013 Crankshaft 1
16 XJFH-5/35-2014/2014a Cylinder cover 5 Diameter: 130/135
17 XJFH-5/35-2015 Gasket 5
18 XJFH-5/35-2016a Fuel ring 5
19 GB/T893.1-86 Retainer ring 25 10
20 XJFH-5/35-2017a Air ring 5

11




27/
26

24

25

25

28

o))

PSQ—0000 HF2E 25 S A% (Automatic rope guider assembly)

12



PSQ-0000 #HF4E &% /o A F FFER4ER

Fr R 5 % K g I lig A=) % PR B I
1. PSQ-0002 FRA B 1 21. PSQ-0007d LA 1
2. GB/T276-1994 K 6205-2z 4 22. PSQ-0008b LA 22 FT. 1
3. PSQ-0014 (EESS 2 23. PSQ-0011c e S 1
4. PSQ-0003 itk 3 24, GB/T5781-2000 B2 M6 X 40 2
5. GB/T276-1994 RIAERH K 6005-22 2 25. GB/T93-1987 P 7Y o 3 41 ] 6 2
6. PSQ-0015 (FES 1 26. GB/T6170-2000 IEEE M16 4
7. GB/T1079-1996 T 8X 7 2 27. GB/T93-1987 PRl BB A B 16 2
8. PSQ-2000 AR TR S 1 28. PSQ-0020 FRAL IR 4
9. PSQ-0001 PR A £ 2

10. GB/T6170-2000 2R 6 2

11. GB/T5781-2000 12 M16X 35 8

12. GB/T86-1992 PP 16 14

13. GB/T93-1987 PrifE Y i 3 L B 16 14

14. GB/T5781-2000 e M16X 65 4

15. PSQ-1000 TR 1

16. PSQ-0018 SRR 4

17. PSQ-0010a AL 4

18. PSQ-0017a FRALAT 2

19. PSQ-0012c¢ 3R 1

20. PSQ-0016b SCHERE 2

13




Parts list of PSQ-0000 Automatic rope guider assembly

No. Code name Name Qty Remark No. Code name Name Qty Remark
1 PSQ-0002 Limit board 1 21 PSQ-0008 Spinous gear axle 1
2 GB/T276-1994 Bearing 6205-2z 4 22 PSQ-0007 Guide screw 1
3 PSQ-0014 Spacer bush 1 2 23 PSQ-0011 Left plate 1
4 PSQ-0003 Fence 3 24 GB/T5781-2000 Bolt M6 X 40 2
5 GB/T276-1994 Bearing 6005-2z 2 25 GB/93-1987 Spring washer 6 2
6 PSQ-0015 Spacer bush 2 26 GB/T6170-2000 Nut 16 4
7 GB/T1079-1996 Flat key 8 X7 2 27 GB/T93-1987 Spring washer 16 2
8 PSQ-2000 Gearbox assembly 1
9 PSQ-0001 Limit board 2
10 GB/T6170-2000 Nut 6 2
11 GB/T5781-2000 Bolt M16 X 65 8
12 GB/T86-1992 Plain washer 16 14
13 GB/T93-1987 Spring washer 16 14
14 GB/T5781-2000 Bolt M16 X35 4
15 PSQ-1000 Guide block assembly 1
16 PSQ-0018 Bolster 4
17 PSQ-0010 Support 4
18 PSQ-0017 Limit board 2
19 PSQ-0012 Board 1
20 PSQ-0019 Tension member 2

14




BORFEEAL (gearbox assembly)

PSQ-2000

15



PSQ-2000 RRFE B E AR
parts list of PSQ-2000 Gearbox Assembly

Fr R =] % PR Ko % No. Code name Name Qty Remark
1. GB/T70.1-2000 P 7S FHIBET M6 X 20 36 1. GB/T70.1-2000 Socket head screw M6 X 15 36
2. GB/T67-2000 FEREIZEET M5 X 10 8 2. GB/T69-2000 Screw M4 X 5 14
3. PSQ-2001 K 3 3. GB/T93-1987 Spring washer 4 14
4. PSQ-2002 AR AR T 1 4. PSQ-2001 Gland 3
5. B AmE 25X35X 10 3 5. PSQ-2002 Gearbox gland 1
6. PSQ-2003 (FESW) 2 6. Oil seal 25X 35X 10 3
7. PSQ-2100 AR IR 1 7. PSQ-2003 Bush 2 2
8. PSQ-2005 AN 1 8. PSQ-2100 Gearbox 1
9. PSQ-2006 ol 6 9. PSQ-2005 Gear 1 1
10. PSQ-2007 HH [ By 1 10. PSQ-2006 Washer 1 6
11. PSQ-2009 XL #E 1 11. PSQ-2007 Countershaft 1
12. PSQ-2010 MK 55 3 12. PSQ-2009 Gear 1
13. PSQ-2011 Kt 1 13. PSQ-2010 Cover 1 3
14. XJFH-2010 MHE 3 1 14. PSQ-2011 Gear2 1
15. GB/T1079-1996 P 8 X35 1 15. XJFH-2010 Oil plug 1
16. GB/T276-1994 7K 6005-2z 6 16. XJFH-2011 Washer 1
17. GB/T93-1987 A 6 36 17. GB/T276-1994 Bearing 6005-2Z 6
18. GB/T93-1987 A S 8 18. GB/T93-1987 Spring washer 5 36
19. XJFH-2011 By 1 19.

20. 20.

16




)

< | | O M~ O

PSQ-1000 ;¥R =A% (guide block assembly)

17



PSQ-1000 /B3R R FE AR

Fr R 5 % K g E lig A=) % PR g I
1. PSQ-1006 MR 2 21. CJ6000-41004 S 1
2. GB/T5781-2000 124 M10X 20 14 22. PSQ-1001b A GIKZ 1
3. GB/T93-1987 PRl B S 2 B 10 18 23. CJ6000-41003 {51 s 3 1
4. PSQ-1005 W HIEFER 2 24, CJ6000-41002 JEFWRET 1
5. PSQ-1007b (GRS 2 25. GB/T5781-2000 B2FE M10X 65 2
6. PSQ-1017b £ 2 26. GB/T5781-2000 B2 FE M10X 60 2
7. GB/T70.1-2000 | W/NAIRAESLERET 8 X30 8 27. PSQ-1011-2 i 4
8. GB/T93-1987 P 7Y e 2 ] 8 8 28. PSQ-1014a JE 3k 4
9. GB/T68-2000 B2ET M6X 20 6 29. PSQ-1013 o 8
10. PSQ-1002a R 2 30. PSQ-1011-1a ESE] 4
11. QDH-1009 R B R 2 31. GB/T5781-2000 JEFIRE] M27X 1.5 4
12. PSQ-1003¢c JEEWRET 2

13. PSQ-1004c GEEIE N 1

14. PSQ-1015 AR I 2

15. PSQ-1009 JES | 2

16. PSQ-1010 HIEE 2 4

17. PSQ-1008 KIE4p%e 1

18. ToiiE A& 3030 2

19. PSQ-1008a AN 1

20. PSQ-1016a 2T E 1

18




parts list of PSQ—1000 guide block assembly

No. Code name Name Qty Remark No. Code name Name Qty Remark
1. PSQ-1006 Board 2 21 CJ6000-41004 Guide pin 1
2. GB/T5781-2000 Bolts M10 X 20 14 22 PSQ-1001 Guide block 1
3. GB/T93-1987 Spring washer 10 18 23 CJ6000-41003 Spring 1
4. PSQ-1005 Board 2 24 CJ6000-41002 Screw 1
5. PSQ-1007 Bushings 1 2 25 GB/T5781-2000 Bolts M10 X 65 2
6. PSQ-1017S Bushings 2 26 GB/T5781-2000 Bolts M10 X 60 2
7. GB/T70.1-2000 Screw 8 X30 8 27 PSQ-1011-2 Board 4
8. GB/T93-1987 Spring washer 8 8 28 PSQ-1014 Indenter 4
9. GB/T68-2000 Screw M6 X 20 6 29 PSQ-1013 Spring 4
10. PSQ-1002 Carrier pin 2 30 PSQ-1011-1 Rider 4
11. QDH-1009 Spring 2 31 GB/T5781-2000 Bolts M27 X 1.5 4
12. PSQ-1003 Screw 2

13. PSQ-1004 Wheel core 1

14. PSQ-1015 Gum cover 2

15. PSQ-1009 Shaft 2

16. PSQ-1010 Bushings 2 4

17. PSQ-1008 Clamping roller 1

18. Self lubricating bearing 3030 2

19. PSQ-1008a Clamping roller 1

20. PSQ-1016S Bushings 1

19




HW-5-60000A & 48 HLI A Bk

20




HW-5-60000A & 48 114 2 5 24 BH 4 5=

J¥ R 5 % PR & vE No. Code name Description Qty Remark
1. HW-5-60001 JEHENE 4 1. HW-5-60001 Bush 4
2. GB/T41-2000 ERE M20 2 2. GB/T41-2000 Nut M20 2
3. GB/T93-1987 PR EPE 20 4 3. GB/T93-1987 Spring washer 20 4
4. HW-5-63000 JESCRIFEEAE 1 2 4, HW-5-63000 Fixed bearing board 2
5. HW-5-60002A HE e 2 5. HW-5-60002A Torsional spring (levorotation) 2
6. HW-5-62000 JERIEE 2 1 6. HW-5-62000 Beam 1
7. HW-5-60004A HE e 2 7. HW-5-60004A Torsional spring (dextrorotation) 2
8. HW-5-64000 E UG 2 2 8. HW-5-64000 Fixed bearing board 2 2
9. GB/T70.1-2000 N 7S FERET M20 X200 2 9. GB/T70.1-2000 Socket head screw  M20X200 2
10. HW-5-60008A H ) A 1 10. HW-5-60008A Middle pressure cylinder 1
11. GB/T276-1994 Hli7K 6204 8 11. GB/T276-1994 Bearing 6204 8
12. HW-5-60009 ik E 4 12. HW-5-60009 Bearing ring 4
13. GB/T893.1-1986 FLH SRS P 47 4 13. GB/T893.1-1986 Circlip for hole 47 4
14. HW-5-61000 JEZREEE 1 1 14. HW-5-61000 Beam 1 1
15. HW-5-60011 By 2 15. HW-5-60011 Gasket 2
16. GB/T70.1-2000 H7S FIRET M12X20 2 16. GB/T70.1-2000 Socket head screw M12 X 20 2
17. HW-5-60012 ENE] 2 17. HW-5-60012 Pressure cylinder 2
18. GB/T70.1-2000 7S FERET M20 X 40 2 18. GB/T70.1-2000 Socket head screw M20 X 40 2
19. HW-5-60013 SCHEFT 1 19. HW-5-60013 Strut bar 1
20. 20.

21




Il!l
Z IJl

18 ] &
.
S 2
‘wﬁﬁi’//é
: %T&\ “\\\\\
A_
i
16
\
% 7
%

777

LN
llll

XJFH-5/35-40001%& f& &= A (Double-brake Reel Assembly)

22

.-
\\\



XJFH-5/35-4000] &E&E A ELHIRMAER

Part list of XJFH-5/35-4000[_] Reel Assembly

g 1R = % R HE | & E No. Code name Description Qty Remark
1. XJFH-5/35-4001 VAR RS 1 1. XJFH-5/35-4001 Right mounting bracket 1

2. XJFH-5/35-40021 Eeii] 1 EEUNNELAH 2. XJFH-5/35-4002] Reel 1 According to the agreement
3. GB/T283-94 WEhih& 42114 2 3. GB/T283-94 Antifriction bearing 42114 2

4. GB/T78-85 B24T M10X20 1 4. GB/T78-85 Screw M10x20 1

5. GB/T276-94 Bk 62112z 1 5. GB/T276-94 Bearing 6211-2z 1

6. XJFH-5/35-4003 20l 1 6. XJFH-5/35-4003 Hollow shaft 1

7. HG4-692-67 HiE PD38 X 50X 12 1 7. HG4-692-67 Oil seal PD 38x50x12 1

8. XJFH-5/35-4006 i 11 2 8. XJFH-5/35-4006 Retainer ring II 2

9. XJFH-5/35-4004 i 1 2 9. XJFH-5/35-4004 Retainer ring | 2

10. GB/T893.1-86 48 110 2 10. GB/T893.1-86 Retainer ring 110 2

11. GB1102-74 W4E 6X19-19.5-170 1 11. GB1102-74 Wire cable 6x19-15.5-170 1

12. GB/T78-85 24T M16X30 2 12. GB/T78-85 Screw M16x30 2

13. GB/T5780-86 B2FE M20X 120 8 13. GB/T5780-86 Bolt M20x120 8

14. GB/T93-87 pE 20 8 14. GB/T93-87 Washer20 8

15. GB6170-86 ERE M20 8 15. GB6170-86 Nut M20 8

16. XJFH-5/35-40050] st 1 il A 16. XJFH-5/35-400501 Inner gear ring 1 According to the agreement
17. GB/T80-85 B2ET M12X30 17. GB/T80-85 Screw M12x30 4

18. GB/T80-85 B2ET M12X50 4 18. GB/T80-85 Screw M12x50 4

19. 19.

20. 20.

23




S 4 5 6 / 3 9

PSQ-3000 & & 28 & A (Clutch assembly)

24

A-A
| 0 11 12 3 14 15
:::H - ALA 1
S i =g
- R A
- Yares
b



PSQ-3000 E&5 =R EHAAZAZR Part list of PSQ-3000 Clutch Assembly

FF 5 v 5 % PR H &= # No. Code name Description Qty Remark
1. PSQ-3011 AR Xk 1 1. PSQ-3011 Fork head 1
2. PSQ-3009 Pk X ] 7E R 1 2. PSQ-3009 Fixed plate 1
3. GB/T6170-2000 B2 EE M16 1 3. GB/T6170-2000 Nut M16 1
4. GB/T93-1987 PR A 53 4 16 1 4. GB/T93-1987 Spring washers 16 1
5. GB/T95-2002 P 16 1 5. GB/T95-2002 Plain washer 16 1
6. GB/T5783-200 B2 FE M16X 50 1 6. GB/T5783-200 Bolts M16x50 1
7. PSQ-3007 A 1 7. PSQ-3007 Gasket 1
8. PSQ-3010 HERX 1 8. PSQ-3010 Clutch gearshift forks 1
9. psq-3012 HETFW 1 9. psq-3012 Clutch handle 1
10. GB/T894.1-1986 |  HliFH 5% PE 30 3 10. | GB/T894.1-1986 Shaft end rin30 3
11. PSQ-3004 [ n iy 1 11. PSQ-3004 Clutch wheel 1
12. GB/T1096-1979 P A10X 45 2 12. | GB/T1096-1979 Flat key A10x45 2
13. PSQ-3006 BERE 1 13. PSQ-3006 Bushings 1
14. PSQ-3005a BEHER 1 14. PSQ-3005a Sprocket 1
15. PSQ-3013 W 1 15. PSQ-3013 Gasket 1
16. GB/T5783-200 B2 M12 X 25 1 16. | GB/T5783-200 Bolts M12x25 1
17. GB/T95-2002 “FERE 12 1 17. GB/T95-2002 Plain washer 12 1
18. GB/T93-1987 | FriEAYsfaE L 12 1 18. GB/T93-1987 Spring washers 12 1
19. GB/T5783-2000 IZFE M10X 15 1 19. | GB/T5783-2000 Bolts M10x15 1
20. GB/T95-2002 P 20 1 20. GB/T95-2002 Plain washer 20 1
21. GB/T6170-2000 W2 EE M16 1 21. | GB/T6170-2000 Nut M16 1
22. psq-3008 2GR Sl 1 22. psq-3008 Fork shaft 1

25




XJFH-5/35-3000 1545512 B (gear transmission assembly)

26



XJFH-5/35-30000] &% f&anm A FE RS
Parts list of XJFH-5/35-3000[_] Gear Drive Assembly

Fr R =] % PR & % IF No. Code name Description Qty Remark
1. XJFH-5/35-30010] Vi a2 1 1. XJFH-5/35-3001 ] Left mounting bracket 1
2. GB/T86-1988 B245T M12X60 1 2. GB/T86-1988 Screw M12x60 1
3. GB/T825-1988 M16 fIFIRET 1 3. GB/T825-1988 Screw M16 1
4, GB/T276-1994 H7K 6208-z 3 4, GB/T276-1994 Antifriction bearing 6208z 3
5. XJFH-5/35-3003 Uity 75 1 5. XJFH-5/35-3003 End cover 1
6. XJFH-5/35-3024c¢ (RS 1 6. XJFH-5/35-3024c Bush 1
7. XJFH-5/35-3002b vife 1 7. XJFH-5/35-3002b Gear 1
8. XJFH-5/35-3004¢ 1o 5 1 8. XJFH-5/35-3004c¢ Shaft 1
9. GB/T1096-1979 B 12X50 1 9. GB/T1096-1979 Key 12x50 1
10. XJFH-5/35-3022¢ Wi 1 10. XJFH-5/35-3022¢ Gear 1
11. GB/T1096-1979 B 12X 95 1 11. GB/T1096-1979 Key 12x95 1
12. XJFH-5/35-3023c¢ Hh [ By 1 12. XJFH-5/35-3023¢ Shaft 1
13. GB/T276-1994 B 6310-2z 1 13. GB/T276-1994 Antifriction bearing 6310z 1
14. XJFH-5/35-3005¢ e 1 65 Vi 14. XJFH-5/35-3005¢ Gear 1
15. GB/T276-1994 7K 6307 2 15. GB/T276-1994 Antiffiction bearing 6307 2
16. XJFH-5/35-3013d WA 1 16. XJFH-5/35-3013d Gear shaft 1
17. GB/T5780-1986 2 M12X30 10 17. GB/T5780-1986 Bolt M12x30 10
18. GB/T93-1987 I 12 10 18. GB/T93-1987 Washer 12 10
19. XJFH-5/35-3002d e 1 22 i 19. XJFH-5/35-3002c¢ Gear 1
20. XJFH-5/35-3035 (TS 1 20. XJFH-5/35-3035 Spacer bush 1

27




~

(@P)

XJFH-5/35-3000 1545512 B (gear transmission assembly)

28



XJFH-5/35-30000] &3CiE o2 R FEHERZMR

Parts list of XJFH-5/35-3000[_] Gear Drive Assembly

Fr R =] % PR & % IF No. Code name Description Qty Remark
1. XJFH-5/35-3001a Vi a2 1 1. XJFH-5/35-3001a Left mounting bracket 1
2. GB/T86-1988 HEET M12X60 1 2. GB/T86-1988 Screw  MI12X60 1
3. GB/T825-1988 MIFIRET M16 1 3. GB/T825-1988 Screw M16 1
4. GB/T276-1994 RN A 6208-2 1 4, GB/T276-1994 Antiftiction bearing 6208-z 1
5. XJFH-5/35-3002b wife 1 5. XJFH-5/35-3002b Gear 1
6. GB/T1096-2000 i A12X50 1 6. GB/T1096-2000 keyA 12X 50 1
7. XJFH-5/35-3003a Uity 7 1 7. XJFH-5/35-3003a End cover 1
8. XJFH-5/35-3004b TeHE 1 8. XJFH-5/35-3004b Shaft 1
9. XJFH-5/35-3005¢ wiEe 1 9. XJFH-5/35-3005¢ Gear 1
10. XJFH-5/35-3023 (RS 1 10. XJFH-5/35-3023 Spacer bush 1
11. XJFH-5/35-3013d g 1 11. XJFH-5/35-3013d Gear shaft 1
12. GB/T812-2000 [ R £ M35 X 1.5 1 12. GB/T812-2000 Round nut M35 X 1.5 1
13. GB/T858-1988 1E3h %P 35 1 13. GB/T858-1988 Gasket 35 1
14. GB/T276-1994 R 47K 6307 1 14. GB/T276-1994 Antiftiction bearing 6307 1
15. GB/T276-1994 547K 6310 1 15. GB/T276-1994 Antiftiction bearing 6310 1
16. GB/T5780-2000 B2 M12 X 30 9 16. GB/T5780-2000 Bolts M12 X 30 9
17. GB/T93-1987 PR Y i B A ] 12 9 17. GB/T93-1987 Spring washers 12 9
18. 18.

19. 19.

20. 20.

29




IFE AL (Cover assembly)

30




PESREHRRMER

Part list of Cover assembly

7 R 5 %, Gl & % IF No. Code name Description Qty Remark
1. PSQ-3001 PEE IR 1 2 1. PSQ-3001 Board 1 2

2. PSQ-3002 P1E SR 2 2 2. PSQ-3002 Board 2 2

3. GB/T5780-1986 1R M10X20 2 3. GB/T5780-1986 Bolts M10 <20 2

4, GB/T93-1987 I 10 2 4, GB/T93-1987 Spring washers 10 2

5. GB/T70.1-2000 W75 FIRET M6X10 4 5. GB/T70.1-2000 Hex head screwsm6x10 4

6. GB/T93-1987 HIE 6 4 6. GB/T93-1987 Spring washers6 4

7. PSQ-3003 i 1 7. PSQ-3003 Cover 1

31




c 1 :
) 25
| )
O
3 3
4 s
: 5
B i - /A\ : 6
\\ 7 7
)
o 8 8
fmr %Y
o
p—
‘\ T 10
=i :
¥ ; 1
\ . 3
N 14 -
T 15
5 16
17 T
18 :

o0 N8 ‘ .

] 9
[ /-
a [ y

XJFH-5/35-50000 EiSFIEFEFIzIEA  (Auto Brake Assembly)

32



XJFH-5/35-5000J 67 S =il sh 2 B FE B 4R %%

e R & % s e | % 7 £ & % N =
1. XJFH-0/0-5600 JEIA 77 5 B 21. AL 100%150
2. GB/T91-86 JF 14 3.2x30 3 22. XJFH-5/35-5100D R 27 SRR
3. GB/T882-86 % 16%45 3 23. XJFH-5/35-5011 ER
4, XJFH-5/355-9001b AT 1 L=260 24, GB/T894.1-1986 B LR P 16

GB/T5781-1986 IR M12x30 25. XJFH-5/35-5200D AN 4 SRR
> GB/T882-1986 % B 16X 125

GB/T96-1985 g 12
> GB/T91-2000/GB/T/95-2002 | FF 144 4 X 22/°F-H & 16
7. GB/T6170-1986 IZRE M20
8. XJFH-5/355-9710a FitF 1a
9. XJFH-5/355-9711a Fitt 2a
10. XJFH-5/355-9400c A 1 60. 0°
1. GB/T1096-1979 i 10x35
12. XJFH-5/355-9004 SCEH 2
13. GB/T1152-79 AR M10x1 2
14. XJFH-5/355-9003d il 1 855
15. XJFH-5/355-9008 # 3
16. GB/T5781-1986 124 M10x20 3
17. GB/T93-1987 # 10 3
18. XJFH-5/355-9500 FiArE At 2
19. XJFH-5/35S-9711 FIFF 2
20. XJFH-5/355-9710 FiAT 1

33




Part List Of XJFH-5/35-5000] Auto Brake Assembly

No. Code name Description Qty Remark No. Code name Description Qty Remark
1. XJFH-o/0-5600 Brake assembly 1 21. Air cylinder series100x150 1
2. GB/T91-86 Split pin 3.2x30 3 22. XJFH-5/35-5100D Brake band
3. GB/T882-86 Pin 16x45 3 23. XJFH-5/35-5011 Pin
4. XJFH-5/35S-9001b Tierod 1 L=260 1 24, GB/T894.1-1986 Shaft end ring16
GB/T5781-1986 Bolt M12x30 1 25. XJFH-5/35-5200D Brake band
> GB/T882-1986 Pin B 16 X125 1
GB/T96-1985 Washer 12 1
® GB/T91-2000/GB/T/95-2002 | Split pin 4 X 22/ plain washer 16 1
7. GB/T6170-1986 Nut M20 1
8. XJFH-5/35S-9710a Tie rod 1a 1
9. XJFH-5/35S-9711a Tie rod 2a 1
10. XJFH-5/35S-9400c¢ Welding Tie rod 1 1 60. 0°
1. GB/T1096-1979 Key 10x35 1
12. XJFH-5/35S-9004 Supporting 2
13. GB/T1152-79 Oil cup M10x1 2
14. XJFH-5/35S-9003d Axle 1 855
15. XJFH-5/35S-9008 Pad 3
16. GB/T5781-1986 Bolt M10x20 3
17. GB/T93-1987 Washer 10 3
18. XJFH-5/35S-9500 Welding Tie rod 2 1
19. XJFH-5/358-9711 Tie rod 2 1
20. XJFH-5/35S8-9710 Tie rod 1 1

34




XJFH-5/35-500000F3h7)ZFE 2/ (Hand Brake Assembly)

35



XJFH-5/35-5000 C1FFER

FHERmFR
Part List Of XJFH-5/35-5000] Hand Brake Assembly

lig R 5 % PR HE | K No. Code name Description Qty Remark
1. XJFH-5/35-9300 SCHEIEE A 2 2 1. XJFH-5/35-9300 | Support welding fitting2 | 2
2. XJFH-5/35-5009 Ly 1 2. XJFH-5/35-5009 Bolt 1
3. XJFH-5/35-5008 AT A 1 3. XJFH-5/35-5008 Spring seat 1
4. XJFH-5/35-5007 P 1 4. XJFH-5/35-5007 Spring 1
5. XJFH-5/35-5006a AN 1 5. XJFH-5/35-5006a Tie rod 1
6. GB/T880-2000 B4 12X70 1 6. GB/T880-2000 Pin 12X 70 1
7. XJFH-5/35-5004 FLFF 1 7. XJFH-5/35-5004 Tie rod 1
8. XJFH-5/35-5005 SCHEA 1 8. XJFH-5/35-5005 Support pin 1
9. GB/T75-2000 B2ET M6 X 12 1 9. GB/T75-2000 Screw M6X 12 1
10. XJFH-5/35-5003 gAY 1 10. XJFH-5/35-5003 Slipknot bolts 1
1. XJFH-5/35-5500e A ZE s H A 1 1. XJFH-5/35-5500e Brake band 1
12. GB/T5781-2000 B2FE M12X30 1 12. GB/T5781-2000 Bolt MI12X30 1
13. GB/T5287-2002 I 12 1 13. GB/T5287-2002 Gaske 12 1
14. 14.

15. 15.

16. 16.

17. 17.

18. 18.

19. 19.

20. 20.

36




	XJFHSERIES、JQHSSERIESPNEUMATICWINCHES
	TaianJulingExploitingEquipmentCO.,LTD

	Pul-outpiecespring

